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TEST REPORT 
 
 

ABITEX SRL 
LAB NO: (IT) 19.28838R1 

  
VIA DEL CRISTO 84 DATE IN: 18/6/2019 
33044  MANZANO DATE OUT: 5/7/2019 
 PAGE: 1 OF 4 
ATTN:   Sig. Matteo Bortolossi   
 

Sample Description: ART. TERASKIN 
Color: 105 Item: ARTIFICIAL LEATHER 
Labeled Fiber Content: 55% SILICONE 45% POLYESTER 
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Requested Test: 

LEATHER-PHYSICAL AND MECHANICAL TESTS-DETERMINATION 
OF COLD CRACK TEMPERATURE OF SURFACE COATINGS - ISO 
17233:2017       ◊   
LEATHER: PHYSICAL AND MECHANICAL TESTS – 
DETERMINATION OF THICKNESS - ISO 2589:2016 

                                         
                                                         ◊  Test assigned to external laboratory 
 
 
 
 
NOTE ON REVISION: We have revised the report in order to add a second analysis EN ISO 
17233:2017 performed at the temperature of -40°C and to correct the temperature from 10°C to – 
10°C of the first analysis (typo mistake). 
 
     
 

 
 

Laboratory Supervisor                    
Giovanni Moro    

 
 
 
 

REMARKS     
 1. This report is intended for your exclusive use.  Any copying or replication of this report to or 

for any other person or entity, or use of our name or trademark, is permitted only with our 
written permission. 

  

  2. Our report is limited to the test samples identified herein.  The results set forth in this report 
are not necessarily indicative or representative of the statistical quality or characteristics of 
the lot from which a test sample was taken or any similar or identical product unless 
specifically and expressly noted. 

  

  3. Our report includes all the tests requested by you and the results thereof.  You shall have 
thirty days from receipt of this report to request additional testing of the samples or to notify 
us of any errors or omissions relating to our report; provided, however, such notice shall be 
in writing and shall specifically address the issue you wish to raise.  A failure to raise such 
issue within the prescribed time shall constitute your unqualified acceptance of the 
completeness of this report, the tests conducted and the correctness of the report contents. 

  

 4. Information contained in this report will be sent to the final client according to the procedure 
established in his manual or for Lab Procedure. 

  

 5. The client is responsible for the sampling, the shipment and the delivery of the sample.  
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Testing date: From: 18/6/2019 To: 5/7/2019 
 
 
 
 

TEST LEATHER-PHYSICAL AND MECHANICAL TESTS-DETERMINATION OF 
COLD CRACK TEMPERATURE OF SURFACE COATINGS 

  
METHOD ISO 17233:2017   ◊  

 
Temperature of test: - 10° C 

 
 
RESULTS: no breakage 
 
 
 
Note: // 
 

 
 
 
 
 
 

TEST LEATHER-PHYSICAL AND MECHANICAL TESTS-DETERMINATION OF 
COLD CRACK TEMPERATURE OF SURFACE COATINGS 

  
METHOD ISO 17233:2017   ◊  

 
Temperature of test: - 40°C 

 
 
RESULTS: no breakage 
 
 
 
Note: // 
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TEST LEATHER: PHYSICAL AND MECHANICAL TESTS – 
DETERMINATION OF THICKNESS 

  
METHOD ISO 2589:2016 
 Conditioning at  20° C and 65 % R.H. 
  
 Measurement n° 1 0.84 mm 
 Measurement n° 2 0.85 mm 
 Measurement n° 3 0.84 mm 
 Measurement n° 4 0.86 mm 
 Measurement n° 5 0.85 mm 

  
 Note: //  
  

 
 
 
 

***END OF REPORT*** 
 
 
 
 


